

CHEMICAL & METALLURGICAL LABORATORY REPORT

TEST PERFORMED BY: *P. Lefebvre*

DATE: *9-17-81*

PART NAME/MODEL: *Browning BBR, Bolt Head*

PART NUMBER:

SAMPLE SIZE: */*

REQUESTED BY: *T. Scott*

DEPT: *R+D*

REASON FOR REQUEST:

*Evaluation of competitive products*

HARDNESS: *Rc 47, 15N 84*

SCALE:

HEAT TREAT/COMMENTS:

*AISI - 4140*

*4140*

EX1333917810BBB EXPS. 1

CV 2683 C .41 S .350 MN .67 MO .19 CR .96 NI .34

P .333 SI .31 V .848 CU .337 PS .3315 BK 2743

OUT OF RANGE FOR BK CV

OTHER TESTS/COMMENTS: